JK-8009HF
7= an {5 A 5% BA 4 &7 m F 14 = 1
Manual book & parts book




TAVEEMNEZ2fERITEEIN :

1. WINBFEAIEE ;

2. RSB |, TEELINIZ B MERE.

3FEAHRINICEMEREEE ;

ATERENET. FINET. ER. $HR. X, THE. [EREHEIERT , NIZBIXFRIR ;
5. BFEELIMN L TEARATAT R K IAERTR ;

6.FAESEIAN , BEEFEATEELERHT ;

7 2N B EFERIIE | EERERINRNIRES L EIRZ I ERSIBNER ;

8.2 I FIF AR EEINBR NN TS ;

9O BX T AFENSEENNEE. ¥E. TEVMNRAZHRE IHFAARERT ;
10.—fRAVAEERFTBE AT ;

11 RS EANEEMERSRARNNETHES THT ;

12 S24A\fEFRHREIN B RRA

BATIERERSIEY  N&EhE , BiYREAZ SRR SRR RIS TER ;
14 BBEHESL N R EARE ;

15. TAVFAF4EN. BEENIEIEERIELAIMBEER.

IMREK :

1 {ERIEREFFEN R R RIS RIS MR E R T BN B,

2 BEFE AR R XTRIR | R EBEEE.

BRI PEKRNBENRNETER | BEKTRIOERES |, BORAYI=E.,

AN BIRREIE IS AN 28 MM ERNT B BLARAME, BETAREREMHMRNANES | FSIFEWITEL

Notes for safe use of industrial sewing machines:

1. Basic measures must be observed.

2. Pass the specialized training and master sewing machine equipment performance.

3. All safety devices should be checked before use.

4. When installing needle, and changing needle, presser foot, plate, feed dog , bent needle, hook or repairing, the
power supply should be turned off immediately.

5. Power should be turned off when leaving the sewing machine or workplace.

6. When using the clutch motor, please wait until the motor stops completely.

7. The machine oil and other liquids used in sewing machines and ancillary devices should be cleaned immediately
when they are put into eyes or touch skin.

8. Do not touch the parts or devices when the machine is powered by hand.

9. The repair, renovation and adjustment of the main mechanisms of the relevant industrial sewing machines and
overseers shall be carried out by specialized technicians.

10. General maintenance is carried out by specially-assigned persons.

11. Electrical repairs should be performed under the supervision and direction of the electrical technician.

12. The machine should be cleaned regularly during operation.

13. In order to operate normally and safely, ground lines should be installed, and they should be used in an
environment free from strong noise sources such as high frequency welding machine.

14. Power plug should be installed by specially-assigned person.

15. Industrial lockstitch sewing machine and overlock sewing machine can not be used except the designated use.

Environmental requirements:

1. Please dispose the waste oil and other waste products properly according to local environmental protection
requirements.

2. Please turn off the power after use to reduce power consumption.

3. Please use under the voltage and environment required in the manual to extend the service life of the product
and reduce waste generation.

4. Do not treat the machine and its accessories as ordinary household garbage after being scrapped. Please comply
with local laws governing the disposal of the equipment and its accessories and support recycling operations.



H R
CONTENTS

JK-8009HF f#i5AA/Use Manual

—. H5%EB4/Frane assemblies

—. =HRER(E/Cloth plate assemblies

=. iEREME/Feed assemblies

PO, F4hER{E4/Crankshaft drive assemblies
H. BiEHERE/Shaft assemblies

7. SR/ Looper shaft assemblies

+. TEEER4/Lower looper assemblies

J\. §#FEB4/Needle bar assemblies

. [ERIERE/Presser foot assemblies

+. KE&EEEBH/Tension spring assemblies
+—. HERERE/TLubrication assemblies
+—. 1&iXERE/Transmission assemblies
+=. B ERER 4/ After cam Fight assemblies
+PU. FEeER 4/ After cam assemblies
+H. Bfif4ERE(1)/Accessories assemblies(1)
+75. BIEER(E(2)/ Accessories assemblies(2)

+1t. Bfif4ERE(3)/Accessories assemblies(3)

10

12

14

16

18

20

22

24

26

28

30

32

34

36



/N HTRE

FFHEINABEMEE, RNFTOZRICHRSME. HERERE
155%, RERBHTIE.
G ARIREIMEERIEE,
B EIRIREER.
oLENIIEIE R, BB AR EHE T BRI ASER)
STEXTHELNM B TS, TS, B T SRR, AFFLEEE
B, SoBYIRTEE, FERRARMERR NAELIAIEIR, S9Nt NERI
fa, B TRE.

A OBSERVE THESE SAFETY PRECAUTIONS

Though Our takes the utmost care to produce safe sewing machines and devices ,
operstors should follow these basic safetyrules .

oTo prevent accidents , do not remove safety devices or parts while operating the
machine .

oDo not leave tools or other unnecessary objects on the machine table while
operating the machine .

eBefore maintenance , adjusting , cleaning , threading or replacing the needle , and
to prevent accidents , be sure the power is turned off . Chaeck that the machine will
not operate when the pedal is pressed .

AR

EABESTNDEMERLT, EXERFEORRIREERSMENEE. XA
TR R OB, SN KREE, X2REkR. BE
xiggiFfE, (HMTERRNIRD, BEENTRF MEALL.

Note

In case a clutdh type motoris used,, it will keep on rotating by inertia afier turning off
power supply . (DIt the machine pedal @is stepped on inadvertently , it is
dangerous because the machine will move unexoectedly keep on stepping on the
pedal@uuntil the machine comes to a stop after tuming off power supply .

e
%

o EEFELIMN AR, SWiFRIERIR.

o FERRIHIE W A= .

oA T REREM, B RIFNERAEIN, ABENSRETFTRHRI,
BEYLUEE.

o Tum the power off before leaving the machine table .

oln the event of a power failure,be sure to tum the machine off.

oCheck that the machine is socurely groundee.

T *ﬂ%ﬁ*ﬂﬂﬁﬁ%

I AR ZEE A T EREHIE R A S ERRFIEC I, RFLRENEEE
Rekse (E1&)

FHRER TR, RAFEERN, 1F

How to setup amachine

Iy With referenceto diagrams for table cutting and mounting  partlistinstall
vibration-reducing base and thread stand in sequence (Fig. 1 &2)

HELIHL
MACHINE

T Mgt

AN CUSHION RUBBER
SHkb

BRACKET

el 1(Fig.1) FI2(Fig.2)

2, DAREEANRETE 518, AR EUFERAE T20mmE A, [E
RIAREEN, JBRmRELIH . (E3&4)

2+ Mount the machine head over the rest board Connect the machine hand wheel
to the clutch motor with the V-belt. Adjust the tension of the V-belt so that it can be
about 20 mm bent inward when you presse the center of V-belt and make sure the
clutch motor tuming direction is clockwise as shown Figure 3 Install the belt cover

according to Figure 4.

A
&3 (Fig3)

3. EERRGETELR, 1H2R (R2)
3. Motor pulley size and sewing speed, please refer to table No2

1 (Tablel)

E4 (Figd)

MaC(hine Speed Motor Pulley Outer Diameter (mm)
s.p.m
K30/ 5y 60Hz S50Hz
4,500 90 105
4,000 80 95
3,500 70 85
==
’IE H
(LG

1. FERFHSEEN— AR AEEEEE (k1) BI80%, FHiF
IFIEMNSIAE R GRD .

2. SRR A40mm.

3. DiARIAE: BERIEIA, 3HERR00W (12HP) .

Note:

1+ New machine run a speed approximately 80% of the Maximum speed in the
first month (table.1).Be sure to choose proper motor pulley for your machine,
2. Tabletop is 40mm thick.
3. Specification of motor:clutch motor 3 phase,2poles 400W (1/2HP)
— RIS E#R
SR ERRIHICERER

(1) SEERBEN (E5&6)
OISR L ATEF, LUELZEAE A BT BT A0 =R I R i 3 FAMOBIL# 10
FAGIPFHELSHIHMMAN, EhELTHERRELR EREF, R
[ETESRIZLLA;
oMM BRAERERENERN, BEEHE. LR EFNH
Epi= 8

(2) EEHmAE# (E3)
OIFIRLL AARIETF, EmTEHHEEHE;
O RIEKAHB[AFS, BTHBERANNEHERITHEHMA
Bir—X.

(3) iEimERnE 1 (E7)
o AN BHFR KA MR, WEEA—BRITER, LENTEGR
El-
Lubricant oil filling and change
New machines are shipped out with enpty chambers .please fill
lubricant oil imto new machines before run them.
L. Filling lubricant oil :(Fig.5&6)
e Loosen Knob (A) fill in with accompanyed super-high-speed
lubricant oil its equivalent such as Mobil#10 or #32,until the oil up
be-fween two marks on Insicator(C)
2. Lubricant oil change :(Fig.3)
® Loosen Knob (A) drain oil fiom the tank then tight it up.
e In order to p rolong machine life please change hubricant oil after 4 week of
operation. There after,change oil every 4 months.
3. Replacing oil filter: (Fig.7)
oOur machines are equipped with ol filters. Take our the filters and
clean them up every month.Replace with new filters if necessary.



E5Fig 5

E6Fig 6) E7Fig.7)

=\ FHHIER
AT S RS (3R2)
For specification and sizes of needlesplease refer to(table.2)

NEEDLE SYSTEN MNEEDLE SIZE
W A LI

SCHMETZ UY113GS #70 - #160

ORGAN Uol13 #11 - #18

137 TEET (D) HENT 5. (EB)

2 R HRE R sHLRRR, FEHHMEEED.

3 EFHIRIEET ().

4 ST5RHEBYINER. WRNSTRERER, MELSIE
Bt Bt AE, SR

How to replace needles

1.Loosen screw (A) and take out the used needle.(Fig.8)

2.Put new needle into the holder holes as they can
go and left the long groove of needle face you
and Fasten Screw (A)

3 Needle and loopers have close interaction. 8 T x 0 X
improper needle setting will skipping stitches, T a }'J H
breaking Threads,and damaging loopers,

please Pay fing attention to needle installation. E8Fig 8)

. ZFekT5E

1 IZREIRERE, SHRTFLAFS ML, B RESE TR
FR. E©O)

2. EEFEEHERRT, ITHATE W, iEEFR, BT ERsa
[EREH AR @) /BEEkAEEN, EEHIhSHENE
o8, AERSHRC ERERE, BIR#E TS, (E10)

1 Refer to the sewing type you need for correct threading .Any incorrect
threading may cause thread brake .  uneven stitches or skip stitches. (Fig.9)
2.When threading the looper, first open cover A, rotate the handwheel, when
needle bar up the the highest point, press button B, then looper shaft and lever
separate. Tum the looper stand C outward, then you can threading,

E9Fig. 9)

T PRI
1. RESRSIATURIBZE SIS, R S IE%
SRHH TR YRR ST, 2.

2. SHELATHIVEEE (B11) $HEITLAT B) iRIBLE AT ASRIASE
ERIRTS, HUMEET W) 1% B) L T#HanE%E, EEMMRMER
REVLELLRTIE B) L7385, MSHFLAMEIAREER, FITa%.
Thread tension adjustment

1.Thread temsion ,should be adjusted in regarding to kinds of threads
fabrics, thickness of fabrics ,and stitch length efc.  (Fig.9)

Tumn thread knob clockwise for tighter tension and vice versa (Fig. 11)
2.Adjustment.(Fig.12) The position for Needle thread Take-up Lever
(B) is adjustable according to thread used. Loosen screw (A) ;move
lever (B) up and down for the optimum position .For instance ,when
using high extansion thread ;move lever (B) upward to make a bigger
needle thread loop for lower to chain easily .

&1 (Fié.11)

E10Fig 10)

7~ NS

1. 58T EAZRS AR, ARGREHINENESA
10x0. 5m.  (E13)

2 3 TH EAMZEGERE W), HAHZET B), ETNEENEE
BREEEIZE]. (E14)

EE:
NHSEREE, YIRES—RIZEIsHRFLPR E15)
Needle position adjustment

1.Needle tip should be 10:0.5mm height from Needle plate when Needle Bar
mores to its top position. (Fig.13)

2.The position of needle bar can be adjusted by [1] removing rubber cap (A)
and loosening nut (B) ,[2] moving needle bar up and down ,to proper position
and [3] tightening screw (B) and insertincap (A). - (Fig.14)

Note:

Be sure that every needle goes through the center of needle holes on Needle

plate. (Fig15)

A 666
. 1000
E13Fig. 13) E14Fig. 14) E15Fig 15)

. FTERAYIEEE
1. E TSR VEEERE (W, HEEmhF
%, (EE-FEsHEEEEY, B
ERTFREMFBER, Bt
. (EN6)
2 BB KETIERT, EFRIEERE
FIleTnesg, KRz, JEEESHIRRT
» DIAFRAEFERTS.
Stitch length adjustment

Push stitch length regulator bottom (A) and tum pulley until the bottom
lock in the stitch regulater. Then tum pulley again to reach desired stitch
length.then jrelease the bottom (Fig.16). Tum pulley clockwise for longer
stitch length ,vice ver’sa.Be sure to tum off motor when adjusting.

EN6Fig 16)



AN =t 20 i

LEMTEH TRBRAIEE LR 24mm, [FhiS[STFAEER), R AEMAIGIE
e (E7)

LITHMR OIS (B) BIESET (A &, AFHMBR.

2HEREFIRE LIRAFAE, BIRIERT (W), (TR, RS,

Rear puller adjustment

‘When needle bar moves upward from its dead bottom end about 24mm, the rear [E120 (Fig20) 22 (Fig22)
pulley cam starts moving -

Toadjust:(Fig.17)

1. Loosen screws (A) on eccenttric cam (B) then tighten a little bit,

2. Tum pulley to have Needle Bar and rear puller reach their proper tinerrelat-ed
position .Then tighten screw (A) .Tum eccentric cam forward to have faster
motion . Vice ver’sa.

i BRRE IR A EREEE

LENTESS, $7R0EAT(A) ERYIRIE®) . (B9

2IGET (W IR, ERTREE) (CTE) WIfsE /), 1EEF OF5E) N
HEER.

3TERT, FRMAMENE (A EM B) LT, Lg%, (E1)

Feeding adjustment of rear puller

1.Take off cover and Release nut (B) on connector (A). (Fig.18)

2.Move connector (A) back and forth for more or less feeding length toward (C)
dilection reduce feeding length.

3.For micro adjustment release nut (A) and move connector (B) upward for longer
and downward for shorter feeding length respectively . (Fig.19)

E17Fig.17) &18 Fig 18) E19Fig19)

+. _ETEEREIRRA RS

ETFERERE: FNRERE TS A BRI, EREESTE
BRYSEIRR A0.5mm (B20), B TE(T. 1EE:
| PR T TEEE: 2T (A R, EEERRR T TG, FESET (W b
TREEEEQ, FETNERIEE, BHEasT A . @
2 [BIBR0.SmBAYIEREE . AN (B0 FRiR, VEEREET (1), ¥ ETSRECRIERS
J90.5mmEF i RRIE (D) (F121) FEHAMEST (O FHEESET (), 25T W)
SR () B EFL T A RIERE0.5mm, BHIEIRET (0 .
3 TS E RS ISR EENEST (W) HIRRtE A EEEEh, MEFIN
KR, RZEIRN. (E22)

Gap adjustment of top and lower rollers
The feeth gap between top and lower rollers should be 0.5mm (Fig.20) ;when the
lower roller is free and at its dead bottom end and parallel to the top roller:
Toadjust:
1 Paralleling adjustment :
Paralleling Loosen screw (A) .and top and lower rollers parallel . Tighten screw (A)
slightly and move frame Base (C) up and down to its smooth . The tighten screw
(A). (Fig20
2.Gapreferring (Fig.21):
Loosen nut {D) and tum screw (H) to reach 0.5mm gap between top and lower
rollers Then tighten screw nut (D) (Fig21) release screws (K) slightly and adjust
connector (J) to keep the space between the bottom edge of screw (L) and the edge
ot slot on connector (J) at 0.5mm . Then tighten screw (K).
3.Pressure adjust:
Turn pressure control konb (A) clockwise to increase the pressure of top » roller;
vice ver’sa (Fig22) .






—. N=2RE/Frane assemblies

FS Hs s2EHS . HE i p=a
No Part No. Ref.Part.No R Description Number Remark
1 305520001 SM49E 92T Screw 1
2 30528001 KP60 Dtz Washer 1
3 30512001 MAS80 BtF4R {4 Eye Guide assy. 1
4 30511001 MA83 BtF4R {4 Eye Guide assy. 1
5 504016 SM132 $ZETM3.5%6 Screw 2
6 30512002 MA79 2 Holder 1
7 305511016 SM438 125TM4x 15 Screw 5
8 20131063 MA84 gRan Brand 1
9 30522001 KH48 oyl Plug 5
10 [300215 VAI9P FHHPE (D) Needle Bar Eye Guide 1
1 300216 MAS2 AP (52 Eye Guide 1
12 201517003 SM152 $EETM3x 2 Screw 2
13 504019 SM44B 125TM4x 15 Screw 4
14 301811 VAO5 WiskE= Left Cover 1
15 30501049 VAO4 EEmER Sticker 1
16 |30337001 MAOGE kR Brand 1
17 30526001 PM404 Ve Pin 1
18 |305520003 SM670 92T Screw 4
19 501010 SM431 $2£TMAx 8 Screw 4
20 |300596 HAO6 iR Plate 1
21 306520001 SM44C 92T Screw 1
22 |305S14001 SM401 9BET Screw 1
23 30601001 HAO2 [EERE Root Seat 1
24 300593 HAO3 TZ=E L Lower Cover assy 1
25  |Nut KBOS e Plug 1
26  [s01057 SM438 125TM4 %8 Screw 2
27 |30622001 KBO5 1BEE Plug 1
28 (30612002 MA19 eSill Screw 1
29 501027 SM132 125TM3 %6 Screw 1
30  |305511016 SM433 $2£TMAx 8 Screw 1
31 30612003 HAO4 eSill Ka Ko 1
32 |306530001 sm48s BRsLiZ4T Screw 1
33  [No1oo! NM410 128M4 Nut 1
34  |s01010 SM438 125TM4 %8 Screw 1
35 20111005 KC57 HE= Oil Sight Window 1
36 20122018 KC58 JHES Oil Seal 1
37 301812 VAO2 = Top Cover 1
38  |30522024 VAO3 TS Oil Seal 1
39  |30501004 VAO8 Mk ET Upper Machine 1
40  [305S12002 SM417 92T Screw 3
4 30511002 VA23 T Belt Cover Assy. 1
42 |30537003 VA26 kR Brand 1
43 |RO3001 KA33 g1EJ2.5%4 Screw 2
44 |S05036 SM910 #25TM10x 30 Screw 4
45  |P03024 PM510 ERIEEE5%28.5 Pin 2
46 |P03025 PM413 ERIEEEAx 12 Pin 1
47 306516001 NK46 128M6 Nut 1
48  |30636001 HA16 T Tube 1
49 30601003 HAO1 LIS Lower Machine 1
50  |30512081 VA06 [iyag7=053 Eye Guide Plate 1







—. StREBE/Cloth plate assemblies

— JIOL
FS Hs s2EHS . HE i p=a
No Part No. Ref.Part.No R Description Number Remark
1 30502001 VBO4 HEEETIRE Button 1
2 30527001 VBO3 s Spring 1
3 305511016 SM433 125TM4 % 10 Screw 5
4 3061200400 |HA14 =R Cover Assembly 1
5 30622002 HAL3 Vi era! Washer 1
6 H05003 EMO50 PE5 Coller 1
7 300592 HA12 =R Cover 1
8 501003 SM438 125TM4x 12 Screw 4
9 30612007 HAI1L HEWR Cover 1
10 |S03002 SM460 125TM4x3.5 Screw 3
1 305530004 SM162 FrEss LT Screw 1
12 305517001 SM160 92T Screw 1
13 30615001 E8xxx R Needle Plate 1
14 30622003 KH77 Ve ok Washer 4
15 501038 HAL4 BBET Cover 1
16 |30612008 HAQ7 Rt Bracket 1
17 P0O1001 PM502 #5x13 Pin 2
18 |30612009 MA47 BERED Screw 1
19 306511004 SM031 92T Screw 1
20  [No1001 NM410 128M4 Nut 1
21 501010 SM438 125TM4 %8 Screw 3
22 30612002 MA19 eS| Ka Ko 1
23 501027 SM132 125TM3x6 Screw 1
24 (306530002 SM473 92T Screw 1
25  [306520004  |SM150 92T Screw 3
26 (30612010 HAO8 BiE=R Side Cover 1
27 |306530003 SM471 92T Screw 1
28  |30622001 KBO5 BEE Plug 1
29  [30601004 HA09 BE=IR Cover 1
30  |306520005 SM445 92T Screw 1
31 30528001 KP60 Hp Washer 1
32 [305S14001 SM404 92T Screw 2
33 [306530004  |SM476 92T Screw 1
34 |30601005 HAO5 EEbR slider 1
35  [S01057 SM439 125TM4x 15 Screw 2
36 300595 HAIL0 =R Cover 1
37  [so1060 SM630 125TM6 % 10 Screw 2
38  |40128013 WM500 #86.5x13x0.8 Washer 2
39 300594 | BB 1 284







=. ZEEERHE/Feed assemblies

S “s SEMS . & i p=a
No Part No. Ref.Part.No & Description Number Remark
1 30503005 vcol wHE Bushing 4
2 20128031 cL3 Hp- Washer 1
3 30508001 MH73 F4RE Ring 1
4 S10014 SM502 1RETM5 x4 Screw 4
5 305514003 SM184 25T Screw 1
6 20104017 MH56E A7 Crank 1
7 201513003 SM612 125TM6%0.75%15.2 Screw 1
8 30126006 MH60 AT Pin 1
9 30503002 VCo9 HE Bushing 1
10 30605003 HDO5 R Link 1
1 30604002 HCOo2 A7 Crank 1
12 S10029 SM600 12£TM6x0.75%5 Screw 2
13 30626002 HCO05 EF pin 1
14 20123021 HCO5-1 HE Oil Wick 1
15 30602001 HC04 Rl Shaft 4
16 30503005 vcol HE Bushing 1
17 20128031 KR14 Hp- Washer 1
18 H04001 EM123 12 Ring 1
19 30622007 VC16 JHES Oil Seal 1
20 201514002 SM502 1RETM5 x5 Screw 1
21 201514002 SK270-2 12T Screw 1
22 30510001 VC25 RO Eccent 1
23 30524001 VC24 T Bearing 1
24 130605001 HEO2 BT Eccent 1
25 30508004 vC23 S Spring 1
26 [s01062 SK219 25T Screw 1
27 306511001 SK573 —iBET Screw 2
28  |30617001 HC15 5T Needle Guard 1
29  |306S10001 SK257 25T Screw 1
30 |30526008 VEO2 HF Pin 4
31 20123021 Vel HE Oil Wick 1
32 30609003 HC12 F o Slider 2
33 400417 HClL oFza Feed 1
34 |306S30005 SK571 25T Screw 2
35 306516004 NM613 —F e Nut 1
36 |306S30006 SK570 25T Screw 1
37 41228024 WM600 Hp- Washer 1
38 |30e614001 | Fik Feed Dog 1
39  |3051000100 | TR OCEEH Felt 1
40 (30128032 | 2= Washer 1
41 NO1004 | (S Nut 1




10



M. FEiHER(H/Crankshaft drive assemblies

FS Hs s2EHS . HE i p=a
No Part No. Ref.Part.No R Description Number Remark
1 300222 VDO1 it Machine Pulley 1
2 S09007 SM603 125TM6 %8 Screw 1
3 S09007 SM604 125TM6 %8 Screw 1
4 30522020 MD25 S Oil Seal 1
5 30528003 VDO3-2 Hhp Washer 3
6 400085 VD02 RS Bearing Cover 1
7 30523006 VD02-2 e Felt 1
8 S01011 SM532 $25TM5 % 10 Screw 3
9 30522008 VD05 s Washer 1
10 [30524002 VDO3-1 SEERE R Bearing 1
1 510029 SM602 12ETM6 %5 Screw 2
12 30525001 VD04 iy Needle bar 1
13 30508009 VCLO3 = Spring 1
14 [30505016 VCLO2D TR Rod Assembly 1
15 S09002 SM606 1257 Screw 5
16 3051001100 | RS ZEEE Eccent Assembly 1
17 30526004 VDO7-1 §apsl Pin 1
18 (30602002 HD13 o Shaft 1

11




12



B, BiEHERE/Shaft assemblies

FS “s 2EHS £ Description e &ix
No Part No. Ref.Part.No Number Remark
1 400048 HD13 i Shaft 1
2 $02013 VDO7-1 1T Pin 2
3 30603004 HD16 e Bushing 1
4 201514002 SK270 1T Screw 2
5 30510001 VC25 fRitrEe Eccent 1
6 30524001 VC24 LTV Bushing 1
7 30605002 HE19 AT Link 1
8 30508004 vC23 £z Spring 1
9 305814009 | #2467 SM9/64x40 Screw 1
10 305814010 | #2467 SM9/64x40 Screw 1
1 30525015 VD46 wie Gear Wheel 1
12 (30509020 KP74 SHEEES TR Ratchet 1
13 [sow024 | IETRE R EEIRETM3 Screw 1
14 30527011 | ETEE amEs Spring 1
15 [30510018 VD43 SHEEE Cam 1
16 soroor | 25T M3x8.2 Screw 2
17 |3052201 NQ21 St Qil Seal 1
18 (30605003 HDO5 AT Link 1
19 30524005 | TR Bearing 1
20  |30510017 VD44 A Cam 1
21 [305s15 SK817 1247 Screw 2
22 [30508010 | . e Spring 1
23 30526030 KP18-1 HF Pin 1
24 305S14001 | 1267 SM11/64x40 Screw 2
25 [305511020 SM107 14T Screw 1
26 (30510016 VD47 EAREE Deliver Wheel 1
27 3060900500 | ERA Cam 1
28 (30609002 VF22E ENEEY Washer 1
29  |soi01 SK278 $25TM5%x 10 Screw 2
30 [3060500800 | HHARERE Crank Assembly 1
31 [305511006 SK277 14T Screw 2
32 S09010 SM602 12ETM6 %5 Screw 4
33 |30603005 HD12 REHER Crank 1
34 (30503010 HD17 e Bushing 1
35 [s10014 SM501 IBETM5 x 4 Screw 2
36  [30508007 VCL1 1468 Ring 1
37 |3061300100  |HDO7 ST Cam Assembly 1
38  |30604006 HE13 R Crank 1
39 30602003 HDO1 EIE=i Shaft 1
40 (30603006 HD15 RE Bushing 1
41 [30503005 VCol RE Bushing 1
42 (20123021 HDO1-1 iit53 Qil Wick 1
43 |30503005 VCOo1 e Bushing 1
44 20128031 CL13 M Washer 1
45  |30508001 MH73 1465 Ring 1
46  [S10014 SM502 12ETM5 x4 Screw 2
47  |30604003 HD14 RHATEER Crank 1
48 (305514006 SM601 12£TM6 %9 Screw 2
49  |30602004 HD20 Tkt Shaft 1
50 (20128031 cLi3 Hhpt washer 1
51 |306S11005 SK438 184y Screw 1
52 |3060500200 FER RN Felt 1

13




14



75 SEHhER(Y/Looper shaft assemblies

FS “s SENS . HE &iE

No Part No. Ref.Part.No R Description Number Remark
1 30603007 HE23 =5 Bushing 1
2 20128010 KL11 thp Washer 1
3 20123021 HE14-2 it Qil wick 1
4 30602005 HE14 L Shaft 1
5 201514002 SK270-2 9BET Screw 2
6 30510001 VC25 RS Eccent 1
7 30524001 VC24 L1PES Bushing 2
8 30605002 HE19 ERT Link 1
9 30508004 VC23 5 Spring 1
10 |20408001 HE25 14 Ring 1
1 so5010 | B2ETMAx 12 Screw 1
12 30503014 VEO3 wE Bushing 1
13 501063 SM032 12ETM2.5%6 Screw 1
14 306530008 SM080 LES) Screw 1
15 30612012 MEO6 EiR Link 1
16 |306530007 ME18 HF Pin 2
17 WO01004 WM500 HES5 Washer 1
18 NO1004 NM511 125 Nut 1
19  [30604004 HEOL AT Link 1
20 $01030 SM140 125TM3.5%9.7 Screw 2
21 HO5003 EMO50 HES5 Washer 1
22 |001016 VMRO6 Of7Bl6*1.8 Washer 1
23 30603008 HEL7 T EEINE Bushing 1
24 |30627001 HE16 B Washer 1
25  |30626004 HEI8 240 Link 1
26  |30604005 HEO3 HH Crank 1
27 S05004 SM5l11 12ETM5x 14 Screw 1
28  |30627002 HEO4 B Spring 1
29  [30626005 HEO5 ] Pin 2
30 S010005 SK216 1RETM3 %3 Screw 1
31 (30608003 MH74 HE Ring 1
32 (3060500200 | oI Felt 1

15




16



t‘

TE5tERE/Lower looper assemblies

FS “s SENS . HE &iE

No Part No. Ref.Part.No R Description Number Remark
1 3060501500 NEFFRLE Link Assy. 1
2 306520007 SM139 1257 Screw 4
3 30605009 HE27 INERT Link 1
4 NO01007 NM612 12FM6 Nut 1
5 306S30010 HE1L EFHEAT Screw 1
6 306516002 NM610 1253 () Nut 1
7 30605012 HE37 EFTE Link Assy. 1
8 30603010 KQ34 e Bushing 2
9 306520008  [VMRO6 fr= Washer 1
10 |306530011 HE12 SRR Screw 1
1 30604006 HE13 HHA Crank 1
12 [s05002 SM612 H2ETM6%15 Screw 1
13 [305516007 NM611 128M6 Nut 1
14 |306516003 NM602 NFIBR Nut 4
15 41228024 WMS810 HpE Washer 2
16 $10029 SM601 125TM6 %8 Screw 2
17 30605013 HEO6 I ERR Rivit Seat 1
18 [20128010 KL11 thp Washer 1
19 |30603009 HE20 =g Bushing 1
20  |306530012 ZD18 e s Screw 2
21 30624001 WM600 SEmiREt Bearing 4
22 30604007 HEO7 TEtEe Looper Holder 2
23 30617003 HE22 BI=ET looper 2
24 |30617002 HE21 Bt looper 2
25 306511006 SM131 12ETM3.5x13 Screw 4
26  |306S11003 SK254 lvav-: D) Screw 1
27 |201514002 SK270 $EET Screw 4
28  |30608005 ZD20 14 Ring 2
29  |201S16003 NK29 0] Nut 2
30 $01028 SM134 125TM3.5%5.7 Screw 2
31 WO01004 WM500 HES5 Washer 2
32  [30605014 HEOS ESEHERF Looper Link 1
33 (306530009 HEI0 TRESE Screw 1

17




PRe @

?

@

%Ez

%?@W. /

18



I\. §tFFERfE/Needle bar assemblies

FS H = s2EHS . HE i p=a
No Part No. Ref.Part.No R Description Number Remark
1 501038 SM132 #25T M4x10 Screw 1
2 30513003 VF19 bOE57 Thread guide 1
3 30502011 VF12D HF Needle bar 1
4 3052201200  |VFO7 JHES Oil Seal 1
5 305512004 SM184 25T M3.5x8.5 Screw 2
6 30503021 VF13 = Bushing 1
7 30523013 e 1
8 305511016 SM431 25T M4x0.7x6 Screw 2
9 30509006 VF09 A Needle slider 1
10 |soto1l SM532 92T Screw 1
1 30503022 VF14 = Bushing 1
12 30509007 VFI1D EEL Rivet 1
13 305514002 SK216 1257 1/8x44 Screw 4
14 30634001 M9**4 HazsL Needle Holer Assy. 1
15 305520008 SK490 92T Screw 2
16 |30617004 Uol13 Mt Needle 1
17 30613003 MO**4-1 E54 Thread guide 1
18 [305511005 SK239 25T M4x0.7x8 Screw 2
19 30503023 VF06 HE Bushing 1
20  |305514006 SM601 25T M6x0.75%9 Screw 2
21 3050500900 |VFOL KATHTFEEE Lever 1
22 |305S14007 SM600 25T M6x0.75%8 Screw 2
23 [305520007 SK491 9267 Screw 2
24 30526011 VF16 HHARER Crank 1
25 30512028 VF22 LEER Cover 1
26 (305511006 SK277 92T Screw 1
27 3050402400 | ARtRERB Crank Assembly 1
28  |S09008 SM502 25T M5x5 Screw 2
29  |30508006 VFO5 4B Ring 1
30 |30524002 | . SEERE R Bearing 1
31 30528003 VFO4 B Washer 2
32 30503024 VFO3 fHE Bushing 1
33 |305S16002 NK54 [ Nut 1
34  |305516003 NK53 [ Nut 1
35 3050203000 |VF23D &1 F4RE Connection assy. 1
36 [S05004 SM511 92T Screw 1
37 30502013 VF02 s Shaft 1
38 (30505012 VFO8 POER Crank 1
39 30526008 VF10 HT Pin 2
40  |20123021 Vel 5 Qil Seal 1
41 |s01003 SM438 125T M4x12 Screw 2
42 20622019 | TS Qil wick 1
43 30509010 VF17 S EERE Thread Guide Rivet Seat 1
44 |30513005 VF18 E54 Thread guide 1
45 30605004 | EFFAL Crank Assembly 1
46 3052201500 | HE 1

19




(@ (((©

Cf//m (@@
\

20



. [ERIEBHE/Presser Foot assemblies

FS H = s2EHS . HE i p=a
No Part No. Ref.Part.No R Description Number Remark
1 3013002500  [vJ16 VEEIEFT AR Adjusting Bar Assy 1
2 30512035 VJ09 T Link 1
3 305520009 SK518 25T M5x4 Screw 1
4 30512029 \VAik] ER Bracket 1
5 30527007 MJ03 e Spring 1
6 $01038 SM438 25T M4x10 Screw 2
7 30509011 V20 pvd Slider 1
8 305511007 SK502 25T SM9/64 x40 Screw 1
9 30509012 Vo7 Bt Slider 1
10 [305s11001 SK265 1257 SM11/64x44 Screw 1
1 30527008 MJ12 JHEE Spring 1
12 30522014 MJ13 HE Oil Seal 1
13 30503025 vi21 &E Bushing 1
14 3052201500  |MJ17 JHE Oil Seal 1
15 30502015 \AIE:] [ERiGH Shaft 1
16 30616001 pO**** JERD presser foot assy 1
17 S09008 SM502 25T M5x5 Screw 1
18 501027 SM332 25T M3x6 Screw 1
19 30512031 V23 a7k Eye Guide 1
20  [305s11016 SM431 25T M4x0.7x6 Screw 3
21 30512031 VJo3 ER Bracket 1
22 3051203200 VJ05-2 IR Lever Assembly 1
23 |S05004 SM534 125T M5x 14 Screw 1
24 |30504011 VJ04 E[ErE Tighten 1
25  [30527010 Vii4 JHEE Spring 1
26 |30526014 V312D HF Pin 1
27 3052201700 KL20 JHE Oil Seal 1
28  |30527009 VJ10 FFO4 Pin 2
29  |30503026 VJO6D HE Bushing 1
30  [30502016 V02 N5 =1 Thread Guide 1
31 3050201700 (VO3 FALEA Shaft 1
32 30510006 VJol-3 ROE Eccent Bushing 1
33  |30512036 VJID HHAE Crank 1
34  [S05002 SM612 25T M6%0.75%15.2 Screw 1
35 30504012 Vo8 HHA Crank 1

21







+. F&&E2EZB{E/Tension spring assemblies

FS Hs s2EHS . HE i p=a
No Part No. Ref.Part.No R Description Number Remark
1 30512038 VK13 Pleean Bracket 1
2 30501004 VAO8 MFEED Upper Macine 1
3 S09012 SM404 $ZETMA X5 Screw 1
4 30513009 VK15 E54 Thread Guide 1
5 P03025 PM413 $44x12 Pin 1
6 502003 SM450 $ZETMA X5 Screw 1
7 30513010 VK18 E54 Thread Guide 1
8 305511016 SM431 125TM4 % 10 Screw 9
9 30513012 VKU E54 Thread Guide 1
10 (30513011 VK22 57 Thread Guide 1
1 30531047 | . SRR Tension Spring Assy 1
12 30513013 VK17 E54 Thread Guide 9
13 30601003 VAO! LS55 Lower Macine 1
14 |30613004 HKO9 E54 Thread Guide 2
15 20612062 MW400 Hyg Washer 7
16 |306S11004 SM031 92T Screw 2
17 30628001 WMO002 Hyg Washer 1
18 |30613006 HKO5 LTS Bracket 1
19 30613005 HKO6 TR Bracket 1
20 |30612013 HKO3 R Bracket 1
21 NO1001 NM410 128M4 Nut 3
22 20612062 WM400 Hyg Washer 1
23 [so1010 SM431 $2£TMAx 8 Screw 2
24  |30612014 HKO1 TS8R Bracket 2
25  [30613008 HKO8 E5 Thread Guide 1
26  [so1010 SM432 $2£TMAx 8 Screw 1
27 |30613007 HKO7 E5 Thread Guide 1
28  [soi028 SM131 124TM3.5x5.7 Screw 2
29 (30612015 HKO2 EEE Spring 1
30  |20612062 WM100 Hyg Washer 1
31 30608007 KN44 B Ring 1
32 |30627004 KN43 b Spring 1
33 30612019 KN42 R&E Reservoir Assy 2
34 |30602007 KN40 ekt Shaft 2
35  [s01010 SM432 $2£TMAx 8 Screw 2
36  |30612016 HKO4 R Bracket 1
37 |30622004 MB14 1BEE Plug 1

23




24



+—. BREREPE/Lubrication assemblies

Fe | #8 | sxH4s - B &
No Part No. Ref.Part.No & Description Number Remark
1 501057 SM447 25T M4x15 Screw 3
2 20337005 KT18 R Brand 1
3 300077 KT16 Dottt Cover 1
4 20322004 KT17 I Sticker 1
5 20136001 KT14 Pt Filter Element 1
6 30503027 ML50 sk pipe 1
7 30521012 VL14 HE Tube 1
8 30121021 VL19 HE Tube 1
9 305511016 SM431 1257 M4x0.7%6 Screw 1
10 30521013 VL1 HE Tube 1
1 305511016 SM435 12T M4x0.7x10 Screw 2
12 30121022 VL16 HE Tube 1
13 3052000100  |MLO1 HE Pump 1
14 30536001 VL12 SHETEEsL Joint 1
15 30121022 VLI5 HE Tube 1
16 3062100200  |VL17 e Tube 1
17 305513003 SM812 1257 M8x 25 Screw 4
18 3062100200  |VLO7 SHESEH Tube Assemlby 1
19 30523010 VL13 SHE Felt 1
20 30511004 VLO6D SHE Oil Window 1
21 H04001 EM164 S Spring 1
22 30612017 MBI15 ER filter 1
23 305511010 SK310 HGHRET SM3/8x28 Screw 1
24 305513004 SM611 1257 M6x14.8 Screw 2
25 30601006 VLO1L e Oil Reservoir Assy 1
26 30136005 MWO5 SHEEEsL Joint 1
27 30121022 VL20 HE Tube 1
28 20636001 KT24 L Joint 2
29 20528014 KT56 HOHIRE T2 Sticker 1
30 20129002 KT26*11 +0 Ring 9
31 3051016 | 25T M4x0.7 Screw 2
32 301S30013 SK304 1257 SM1/4x40 Screw 3
33 (30622005 VLO2 TS Oil Seal 1
34 sos007 | 1257 M8x20 Screw 1

25




26



+=. EE&Y/Transmission assemblies

FS Hs s2EHS . HE i p=a
No Part No. Ref.Part.No R Description Number Remark
1 30503028 VCLO7 "E Bushing 1
2 30522019 CL14 JHE Oil Seal 1
3 S05002 SM617 125TM6x0.75%15.2 Screw 1
4 3050203100 | ARtRERB Crank Assembly 1
5 30512045 VCLO5-1 B Washer 1
6 30328007 WM600 #E6 Washer 1
7 30504013 VCLOG HHG Crank 1
8 30503029 VCLO9 HE Bushing 1
9 30522020 VCL1O TS Oil Seal 1
10 |305100100 CVLO2D EEFFARM Link assy 1
1 305516007 NM611 128M6 Nut 1
12 305520007 SK491 92T Screw 2
13 30504015 vCL14 HHAE Crank 1
14 [S10014 SM501 1ZETM5 x4 Screw 4
15 30508007 VCL11 B Ring 2
16 |30502020 VCL12 TSHERS G Shaft 1
17 S09002 SM603 1Z5TM6 %6 Screw 2
18 [30508009 VCLO3 =55 Spring 1
19 30503030 VCL13 "E Bushing 1
20 |305516002 NK54 921 Nut 1
21 3050203100 | EFFAL Link assy 1
22 305516003 NK53 920 Nut 1
23 30502012 VF23D e Connection 1
24 (30510010 VCLOL Ryt Eccent 1
25 305530005 VCLO5 HEARER Crank 1
26 30603012 HBOS8 fHE Bushing 1
27 30603015 VCL23 e spring 2
28  |30603016 cLis 92T Screw 2
29  |30602006 HBO5 4 shaft 1
30  |30608006 HBO7 4B Ring 1
31 sogo13 | 125TM4 x4 Screw 5
32 [30609004 HBO1 Ehe stop dog 1
33 |so9019 | 1ZETM5 x5 Screw 1
34 |30625002 HBO3 iy roller 1
35 3062500600 | RECEE Roller components 1
36 [30609001 HBO4 Ehe stop dog 1
37 3062500800 | BIEREYE Height roller assembly 1 BT G ekt T

27




28



+=. BMESEEERHE/After Cam Fight assemblies

= = = = — — N
Ji‘(':'_ Pttt ;\T_O. R;‘f;ﬁ-.':o B Description Ni&mk;ger wagrk
1 305520010 SM491 BHBETMA Screw 1
2 30528011 cL31 BB x$11%0.6 Washer 4
3 NO1001 NM410 NAERMA Nut 4
4 501065 SM531 FHEREELABETME X6 Screw 2 GB/T65
5 30512047 VCL25 TEHEECIETHERT Sheet Iron Link 1
6 30512048 VCL35 TEHEEIEFHO TR Bracket 1
7 505240 SM614 M7 RERSLZETM6 X 20 Screw 2 GB/T70.1
8 HO5011 EM123 FFOR4E0 Spring 1
9 305530006 CcL25 TEHEEOVE EIRET Adjusting Screw 1
10 305520011 SM681L HAHEETME Screw 1
1 305520012 SM492 BHATIBETMA Screw 2
12 30512053 CL33 B TS Regulator Plate 1
13 20751104 SM520 FrE S EME % 9.5 Screw 2
14 30512049 VCL23 TEHEECIETHRR Bracket 1
15 30504014 VCL24 TEHEECIETHTFF AR Crank 1
16 S05063 SM440 MAABEESLIEETMA X 25 Screw 1 GB/T70.1
17 30509013 AR E R R Spring Plate 1
18 30509015 VCL22 VRt Spring Plate 1 #BfF30509013
19 30512050 VCL34 TBHER R ERRAIR Bracket 1
20 501055 SM448 FHERFELIRETMA x 6 Screw 1
21 305511014 SM472 IHEIBETMA Screw 1
22 3051205100 CL33 SRR _ ETIRFA G Regulator Plate 1
23 30512052 EEIRE Regulator Plate 1 £A{43051205100
24 30526016 BBIRFIR Regulator Plate 1
25 305520013 SM682 HAHEETME Screw 1
26 30528012 CL34 IR M E 611 x $15% 0.3 Bracket 1
27 30526020 VCL19 TEHEECEE FTFEHF Pin 1
28 30502022 VCL30 TS HERCZR R Shaft 1
29 30527017 CcL28 TEHEr R R Spring 1
30 305516006 TBHEATIRR Screw 1
31 30501042 VCL21 [EHBEC R RRA Finger Guide 1
32 30526018 JEHBEOBREE Finger Guide 1
33 30526019 TS HERC SRR Finger Guide 1 481430501042
34 30526023 PM302 [:T=4 Pin 1
35 30503031 CL26 B LR MR Bushing 1
36 3061000200 | . TR LR EER Y After Cam Assembly 1

29




30




+M. BrEtERE/After Cam assemblies

FS % s 2EHS . HE &iE
No Part No. | Ref.Part.No & Description Number Remark
1 305530007 SM524 25T M5x8.5 Screw 1
2 30522021 CL48 #HE5 Washer 2
3 30526011 CL49 RRARER Iron Cover 1
4 30503034 CL50 EFF Bearing 1
5 3050501700 CL51 EMFEE connection Assy 1
6 NO1004 NM511 =y Nut 1
7 WO01004 CL48 HE5 Washer 1
8 30505020 CL50 EFF Bearing 1
9 BO7011 CL49 B Iron Cover 1
10 30503034 | H%E Bushing 1
1 30504015 VCL14 HHAE Crank 1
12 305530009 cLa7 $EET Screw 1
13 505037 SM612 125T M6x15 Screw 1
14 |30512055 CL37 ks Jib 1
15 NO1004 NM511 YEEMS5 Nut 1
16 [s03003 SM451 25T M4x6 Screw 3
17 S03003 SM451 125T M4x6 Screw 3
18 [30625003 VCLO8 ezl Press Wheel 1
19  |30512056 cL38 LS Spring 1
20 502014 SK373 25T M3.5%8.5 Screw 5
21 30503063 | YHRE Bushing 2
22 NSKFC-20 | . . EREREHR Bearing 2
23 |30503035 VCL15 SiE Gear Wheel Cover 1
24 (30512057 CL45 ER Bracket 1
25 30502023 VCL17 H Shaft 1
26 H04004 cLa1 F4EE Washer 5
27 WO01046 CL41 #He Washer 1
28  |305S11012 SM470 $BET Screw 1
29  |S09008 SM502 125T M5x5 Screw 2
30 |[soioe5 | 125T M5x6 Screw 4
31 3050100800 VCL18 EEpZR Press Wheel Fight 1
32 |30503036 VCL31 = Bushing 1
33 WO01010 WM800 HE8 Washer 1
34 NO1008 NM810 2 M8 Nut 2
35  |30512054 | PR Plate 1
36  [3061000200 | ErEsEHE After Cam Assembly 1

31







+3H. B (1)/Accessories Assemblies(1)

FS H“s 2EHS o HE &=t
No Part No. | Ref.Part.No & Description Number Remark
1 40131017 | . BHaE dust guard 1
2 20131037 MYO02 HEE Oil Can 1
3 20131038 MY03 INHEE Oil Can 1
4 20131039 KY04 h=N Qil Funnel 1
5 20131041 KYOo7 emmz~EBIRFE Spanner(6mm) e
6 20131042 KYos TmmBIRFE Spanner(7mm) e
7 20131043 KY09 smmy~AikFE Spanner(8mm) “e
8 20131044 MY09 AR75EBIRYZ (1.5mm) Inner-hexagon Driver(1.5m e
9 20131046 MY08 2mm7AIRFE Inner-hexagon Driver(2mn e
10 30131010 MY10 3mmRAEIRFE Inner-hexagon Driver(3mni e
1 30131012 MY11 AmmANEBIRF Inner-hexagon Driver(4mn e
12 20131047 MY12 smmRA7SEIRF Inner-hexagon Driver(5mn{ “e
13 20131056 KY11 emmmR7SAEIRF Inner-hexagon Driver(6mn e
14 10131002 KY14 KE—=25TT] Screw Driver e
15 10131003 KY17 hE—=125T7] Screw Driver e
16 10131004 KY16 INS—=25TT] Screw Driver “e
17 20131051 KY18 e Tweezer 1
18 20136001 KT14 e Qil Filter 1
19 30617004 Uol13 T Needle 1
20 20131045 MY09 AR75EBIRYZ ((1.6mm) Inner-hexagon Driver(1.6m| 1
21 30531029 . IREB BN Parts list Instruction book 1
22 (30131018 Ky21 U Chain 1
23 30135004 | R Leather belt 1

33




34



+75. M¥EE(2)/Accessories Assemblies

Fs as=] SEMHS _ HE #&iE
7 R Description
No Part No. Ref.Part.No Number Remark
1 30532002 | #ena Fight 1

35




36



++t. ¥ (3)/Accessories Assemblies

S “s SEMS . HE i p=a
No Part No. Ref.Part.No & Description Number Remark
1 30122029 206338 SRR R Rubber cushion 4
2 20131028 206336 FEREEE Nut 4
3 20131027 4512 FERAARBIRET Bolt 4
4 20131029 KX08 KB Washer 8
5 30122029 KX09 AR Rubber cushion 4
6 30103078 | BIRBTIEE Spacer 4
7 30122031 | . e Rubber cushion 4
8 30531028 | M= Accessory Box 1
9 30532001 VNO!1 JK8008Z MR Rest board 2
10 301S30018 | 25T Screw 4
1 30531025 | e (E) Box 1
12 30531026 | BxE (T) Box 1
13 30531027 | e Paper Box 1

37







RSS2 LA

EIEKIEEEIEM T
Leading in global sales

400-8876-858
www.chinajack.com

JACK SEWING MACHINE CO.,LTD.

20195 1H{% Edition: January, 2019

RTeETINRIDBIRA

A TE SN HRE IR FRER15S

B8 i% (0086-576-88177788 88177789
f& B 0086-576-88177758

FERIRELS © Q/TK007-2017
HEHNHEEN  BASTIE , st

JACK SEWING MACHINE CO.,LTD.

No. 15 Airport SouthRoad, Jiaojiang District, Taizhou, Zhejiang, PRC
TEL: 0086-576-88177782 88177767  E-mail: sales@chinajack.com
FAX: DOB6-576-88177787 whww.chinajack.com

Standard code of the products:Q/TK 007-2017
You will be not informed if the file has been revised. Please set sample as standard





